
CITY OF REDLANDS 
MUNICIPAL UTILITIES/PUBLIC WORKS COMMISSION 

 MEETING AGENDA 
 

Page | 1  
 

In compliance with the Americans with Disabilities Act, if special assistance is needed to participate in this meeting, contact Goutam Dobey of Municipal 
Utilities/Engineering Department at (909) 798-7584 x2.  Notification 48 hours prior to the meeting will enable the City to make reasonable arrangements to ensure 
accessibility to this meeting. (28 CFR 35.102-35.104 ADA Title II) NOTE: Any writings or documents distributed to a majority of the Municipal Utilities/Public Works 
Commission regarding an open session agenda item less than 72 hours before this meeting are available for public inspection at: www.cityofredlands.org/municipal-
[...]
AWWF average wet weather flow MBR membrane bioreactor 

BOD biological oxygen demand MGD million gallons per day 

CAS conventional activated sludge O&M operations and maintenance 

CEM continued emissions monitoring OPH operation hour 

CHP combined heat and power PDWF peak dry weather flow 

CIP Capital Improvement Program PLC Programmable Logic Controller 

City City of Redlands PS pump station 

cu. ft cubic ft (ft3) PVC polyvinyl chloride 

d/D Depth to Diameter ratio PWWF peak wet weather flow 

DAFT dissolved air flotation tanks RCP reinforced concrete pipe 

du or DU dwelling unit SCADA 
supervisory control and data 

acquisition 

D/S downstream SCAQMD 
South Coast Air Quality Management 

District 

EPS extended period simulation SCR selective catalytic reduction 

EQ equalization SMP Sewer Master Plan 

FOG fats, oils, and grease SOP standard operating procedure 

ft feet SSO sanitary sewer overflow 

GIS Geographic Information System TBD to be determined 

gpd gallons per day UNK unknown 

gpd/acre gallons per day per acre UPS Uninterrupted Power Supply 

gpd/DU gallons per day per dwelling unit U/S upstream 

H2S hydrogen sulfide VCP vitrified clay pipe 

HDR high density residential VS volatile solids 

HMI Human Machine Interface VSS volatile suspended solids 

HRT hydraulic retention time WDR Waste Discharge Requirements 

i.e. that is WWTP Wastewater Treatment Plant 

I/I inflow and infiltration   



  

Redlands Citywide Wastewater Master Plan  Page ix 

 

 

Executive Summary 
This Executive Summary provides highlights from the following Citywide Wastewater Master Plan report, 

summarizing the key findings and recommendations of each section.  The Executive Summary consists of the 

following sections: 

• Key Project Objectives 

• Service Area and System Overview 

• Future Flow Projections 

• Collection System Hydraulic Model Development and Calibration 

• Collection System Capacity Analysis Summary 

• Wastewater Treatment Plant (WWTP) Process Evaluation 

• Capital Improvement Program (CIP) Recommendations 

 

ES-1 Key Project Objectives 

In September 2020, the City of Redlands (City) retained Dudek to prepare the City’s citywide wastewater 

collection system master plan.  The goal of this project was to develop a clear understanding of the sewer 

collection system needs, both existing and future, and establish a management plan that supports those needs.  

This 2021 Citywide Wastewater Master Plan seeks to address the following key objectives: 

• Construct a new collection system hydraulic model based on current flow and wastewater facilities data 

and confirm existing and future dry and wet weather capacity.  

• Perform a capacity analysis and high-level process evaluation on the City’s wastewater treatment plant. 

• Develop project costs and prioritization  of recommended capital improvement projects. 

ES-2 Service Area and System Overview 

The City of Redlands sewer service area covers approximately 48 square miles and is located 60 miles east of Los 

Angeles within San Bernardino County in Southern California. The City provides wastewater collection service to 

most parcels within the City limits through approximately 245 miles of gravity sanitary sewer pipelines, and one 

City-owned lift station, as shown in Figure ES.1.  

All sewage generated within the service area is ultimately conveyed to the City’s 9.5 million gallons per day (MGD) 

wastewater treatment plant. The WWTP currently operates two parallel treatment systems, a membrane 

bioreactor (MBR) treatment process with the capability to produce up to 6.0-MGD of recycled water and a 

conventional process with a capacity of 3.5-MGD. 

More than a third of the land within the sewer service area is open space/recreation (36%) and more than a 

quarter is single family residential (26%). After residential and open space/recreation, a large portion of the land 

use is public/institutional (18%) and the remaining 20% is made up of agricultural (8%), industrial (6%), 

commercial (3%) and multi-family residential (2%).



  

Redlands Citywide Wastewater Master Plan  Page x 

 

Figure ES.1:  Sewer Collection System 

 



  

Redlands Citywide Wastewater Master Plan  Page xi 

 

ES-3 Future Flow Projections 

The City’s 2019 population of approximately 72,200 is expected to grow to a buildout population of 90,000 by 

2070. This City-wide population growth, combined with 1.1 MGD of additional flows from 55 developments currently 

planned to be built between 2020 and 2030, produces the estimated total average dry weather flows (ADWFs) and 

total average wet weather flows (AWWFs) for the City’s collection system found in Table ES.1. 

 

Table ES.1: Existing and Projected Sewer Flows 

Year  ADWF (MGD) PDWF (MGD) AWWF (MGD) PWWF (MGD) 

2020 5.8 8.1 6.5 12.0 

2030 6.9 10.4 7.6 12.9 

2045 7.7 10.9 8.4 14.2 

2070 8.0 11.6 8.7 15.0 

 

ES-4 Collection System Hydraulic Model Development and 

Calibration  

Available City GIS data for sewer pipelines 10-inches or greater in diameter (plus approximately 13,000 LF or 2.5 miles 

of 8-inch pipe) were used to develop and Innovyze® InfoSewer® model of the system. To load the model’s dry weather 

scenarios, ADWFs measured at the WWTP in August 2020 were distributed proportionately through the existing system 

based on water usage data from the City’s water billing database for calendar years 2017, 2018 and 2019. Similarly, 

wet weather flows measured at the WWTP on March 12, 2020 were used to distribute loads in the model’s wet weather 

scenarios.  

Once developed, the sewer model was calibrated. Model calibration is a process to ensure model outputs, including 

average flows, peak flows, and diurnal flow patterns, are consistent with field measured data. Sewer flow  monitoring, 

while commonly used to assist with model calibration, was not performed due to time, and cost limitations.  Hourly flow 

measurements entering the WWTP were exclusively utilized for developing the flow loading of model nodes.  The hydraulic 

model is considered calibrated when both hourly flows and 24-hour flows were within 10% of field measurements. The 

results of the model calibration are presented in Table ES.2. 

  



  

Redlands Citywide Wastewater Master Plan  Page xii 

 

Table ES.2: Sewer Hydraulic Model Calibration Results 

 2020 

WWTP Field Measured 

Flow (MGD) 

WWTP Modeled Flow 

(MGD) Percentage Difference 

ADWF 5.81 5.8 0% 

PDWF 8.12 8.1 0% 

AWWF 6.43 6.5 2% 

PWWF 12.04 12.1 1% 

Notes: 
1 Based on average flows measured from August 1 through August 31, 2020. 
2 Value based on average of daily peak flows measured from August 1 through August 31, 2020. 
3 Value based on average flows measured on March 12, 2020 wet weather day.  
4 Actual measured PWWF on March 12, 2020 was 10 MGD due to limitations of the WWTP influent flow meter, 

though flow trajectories implied this value was higher. With concurrence with City staff, a value of 12 MGD was 

used to calibrate the hydraulic model for PWWF.  

 

ES-5 Collection System Capacity Analysis Summary 

The capacity of a sewer collection system is typically evaluated under peak wet weather flow (PWWF) conditions when 

flows are the highest. The calibrated hydraulic model developed for this project was used to evaluate system capacity 

under PWWF for existing (2020). Anticipated future flow scenarios (2030, 2045 and 2070) were loaded based on the 

results of the future flow projections analysis and then evaluated for system capacity. Collection system capacity was 

evaluated by determining the maximum depth over diameter (d/D) values in the system estimated during peak flows. 

The existing and future capacity analyses resulted in approximately 10,500 linear feet (LF) of pipeline being identified 

for improvement based on a d/D trigger criterion of 1.0 (100% full flow) under anticipated PWWF conditions. 

Recommended upsizing of pipelines are based on meeting pipeline design criteria under anticipated ultimate (2070) 

PWWF conditions. 

In addition to evaluating pipeline capacity, the capacity of the lift station and wet well were also evaluated. Based on 

projected sewer inflow rates and with the largest pump out of service, the San Bernardino/Mountain View lift station is 

capable of handling PWWF throughout buildout of the system. When the pump in the San Bernardino/Mountain View lift 

station is in operation, the existing 12-inch and 14-inch forcemain velocities fall within the range allow by this master 

plan’s design criteria, or between a minimum 2.5 feet per second (fps) and a maximum of 8 fps. 

The existing wet well of the San Bernardino/Mountain View lift station does not meet the design criteria for emergency 

storage of 6 hours of ADWF.  However, in the event of a power outage, there is an existing overflow discharge pipe that 

will take excess sewage flow by gravity from the San Bernardino/Mountain View lift station to the San Bernardino 

Wastewater Facility. The wet well currently provides approximately 2.5 hours of emergency storage. As development 

continues, that storage duration is projected to drop to approximately 1.5 hours in 2045.  

ES-6 WWTP Process Evaluation 

For this master plan, a high-level WWTP treatment processes evaluation was performed with a focus on near-term, long-

term and buildout capacity. Individual unit process capacities were evaluated under current loading conditions as well 

as anticipated future loadings (2030, 2045, 2070). Results from the evaluation are intended to assist the City to 

determine potential near-term, long-term, and buildout upgrade needs and operations & maintenance (O&M) 

considerations for the WWTP. Unit process capacities normalized to average daily influent flow are summarized in Table 

ES.3. 



  

Redlands Citywide Wastewater Master Plan  Page xiii 

 

Table ES.3: Redlands WWTP Effective Capacity 

Unit Process 

Avg. Flow Projections (MGD) 

ADF 

Permitted 

Capacity  

Current 

(2019-

2020) 

Near-

Term 

(2030) 

Long-Term 

(2045) 

Buildout 

(2070) 

Headworks 9.5 6 7 7.8 8.1 

Raw Sewage PS 9.5 6 7 7.8 8.1 

Primary Clarifiers 9.5 6 7 7.8 8.1 

Peak Ponds (Flow Equalization) 9.5 6 7 7.8 8.1 

Aeration Basins (CAS) 3.5 3.25 3.25 3.25 3.25 

Aeration Basins (MBR) 6 2.8 3.8 4.6 4.9 

Fine Screens (not existing) - - - - - 

MBR System 6 2.8 3.6 4.4 4.8 

Chlorine Contact Tanks 6.6 2.8 3.6 4.4 4.8 

Recycled Water PS 6.6 1.8 - - - 

Effluent PS 9.5 6 7 7.8 8.1 

Percolation Ponds (TBD) - - - - - 

DAF Thickeners 9.5 - 7 7.8 8.1 

Digesters 9.2 - 7 7.8 8.1 

Centrate Management (TBD) - - - - - 

Centrifuges (TBD) - - - - - 

Digester Gas Facilities (TBD) - - - - - 

 

The analysis found that the present treatment system is sufficient to meet projected demands in the near-term, long-

term, and ultimate buildout. Solids treatment capacity and performance requires additional evaluation to address 

changes to influent loading concentrations and/or if the City pursues energy resource recovery through acceptance of 

food waste and/or FOG in conjunction with digester gas cogeneration and/or treatment and sale. A high-level cost 

estimate suggests that a cogeneration system would conservatively have a payback period between 11 and 16 years 

and save the City between $1 to $3 million over its 20-year useful life, before accounting for waste heat recovery. A 

cogeneration system would help the City reduce greenhouse gas (GHG) and other air quality emissions while saving on 

electricity costs. 

The property size of the WWTP is large enough to accommodate the phased replacement and upgrade of facilities over 

time without causing significant constructability or maintenance of plant operations issues. A large portion of the plant 

site is used for sludge drying beds, which can be removed and replaced with mechanical dewatering and sludge cake 

storage if necessary. In addition, when the secondary clarifiers are abandoned in lieu of a full process conversion to 

membrane bioreactors (MBR), this portion of the site can be utilized for additional solids handling and/or gas handling 

facilities.  

ES-7 CIP Recommendations 

Capital Improvement Plan (CIP) projects were identified for pipelines, the San Bernardino/Mountain View Lift Station, 

and the WWTP. 



  

Redlands Citywide Wastewater Master Plan  Page xiv 

 

A total of 10 pipeline improvements were identified, shown graphically in Figure ES.2. Due to the capacity analysis 

being based on a hydraulic model calibrated on only the WWTP influent flow meter, it is recommended that system-

wide flow monitoring (CIP Project P-0) be performed prior to commencing each improvement. The system-wide flow 

monitoring should ensure a flow meter at each of the recommended pipeline improvement locations noted below. 

It is recommended the City conduct an Optimization Study on the San Bernardino/Mountain View Lift Station to 

determine if there are opportunities to optimize operations to reduce power costs. 

Figure ES.2:  Recommended Pipeline Improvement Projects  

 

 

It is recommended that the City develop a Solids Management Plan (Project WWTP-01) in the event the City elects to 

receive food waste, fats, oils and grease (FOG), and/or if solids loads to the WWTP increase. Additionally, it is 

recommended the City to consider replacing the existing, not-in-use cogeneration system with a new modern system 

(Project WWTP-02), as this could reduce electricity usage rates by utilizing WWTP produced biogas. A new, optimized 

cogeneration system can also significantly reduce air pollution levels from the plant as biogas wouldn’t be directly flared 

off to the atmosphere and would function as a reliable source for any heating process within the WWTP. Project costs for 

the preliminary design of this new modern Cogeneration Facility and other CIP projects are listed in Table ES.4. 

 



  

Redlands Citywide Wastewater Master Plan  Page xv 

 

Table ES.4: Project Cost Summary 

 

Existing (2020) Near-Term (2030) Long-Term (2045) Buildout (2070)

P-0 System-Wide Flow Monitoring Install thirty (30) flow meters throughout existing 

sewer system

Confirm the need for each improvement 

based on real-time flow monitoring data

162,000$                - - -

P-1 Cajon St, Cypress Ave to Fern Ave, Pipeline 

Upsizing

Upsize 1,350 LF of 10-inch to 12-inch Max d/D is 1.0 under 2020 PWWF 827,000$                - - -

P-2 Cajon St at Citrus Ave Pipeline Upsizing Upsize 100 LF of 12-inch to 15-inch Max d/D is 1.0 under 2020 PWWF 141,000$                - - -

P-3 Alabama St Pipeline Upsizing and Realignment Install concrete plug to abandon 3,100 LF of 

existing 24-inch and 30-inch;

Build 920 LF of new 24-inch in San Bernardino 

Ave;

Build 2,700 LF of 36-inch in Alabama St

Max d/D is 1.0 under 2020 PWWF 4,967,000$            - - -

P-4 Brockton Ave Pipeline Upsizing Upsize 700 LF of 8-inch to 10-inch Max d/D is 1.0 under 2030 PWWF - 445,000$                - -

P-5 Citrus Plaza Dr Pipeline Upsizing Upsize 350 LF of 24-inch to 27-inch Max d/D is 1.0 under 2030 PWWF - 671,000$                - -

P-6 Nevada St Pipeline Upsizing Upsize 1,900 LF of 27-inch to 30-inch Max d/D is 1.0 under 2030 PWWF - 2,452,000$            - -

P-7 South Ave West of Franklin Ave Pipeline Upsizing Upsize 300 LF of 8-inch to 10-inch Max d/D is 1.0 under 2045 PWWF - - 233,000$                -

P-8 Cajon St between Highland Ave and Cypress Ave 

Pipeline Upsizing

Upsize 2,180 LF of 10-inch to 12-inch Max d/D is 1.0 under 2045 PWWF - - 1,136,000$            -

P-9 South Ave at Franklin Ave Pipeline Upsizing Upsize 300 LF of 8-inch to 10-inch Max d/D is 1.0 under Buildout PWWF - - - 233,000$                

P-10 Cajon St at Vine St Pipeline Upsizing Upsize 300 LF of 12-inch to 15-inch Max d/D is 1.0 under Buildout PWWF - - - 346,000$                

Total Gravity Sewer Projects: 6,097,000$  3,568,000$  1,369,000$  579,000$      
[...]
P-10 Cajon St, north of Vine St  12 1.0 300 15 

TOTAL 600 -- 

 



 

 

Redlands Citywide Wastewater Master Plan  Page 47 

Figure 4.14:  Results of Buildout (2070) Capacity Evaluation with 2020, 2030, and 2045 Improvements 

 

SAN BERNARDINO AVE 

SOUTH AVE 

PALMETTO AVE 



 

 

Redlands Citywide Wastewater Master Plan  Page 48 

 

Figure 4.15:  South Ave at Franklin Ave Capacity Evaluation 

 

  



  

Redlands Citywide Wastewater Master Plan  Page 49 

 

 

Figure 4.16: Cajon St at Vine St Capacity Evaluation 

 

 



 

 

Redlands Citywide Wastewater Master Plan  Page 50 

4.4.5 Lift Station and Forcemain Analysis 

The San Bernardino/Mountain View lift station has two (2) pumps, each with a design point of 4.0 MGD at 140 feet, a 

0.057 MG wet well and a hookup for a portable backup generator.  A capacity analysis was performed for the lift station 

pumps and wet well based on the criteria listed in Table 4.1, as presented in Tables 4.7 and 4.8. The pump capacity 

analysis compared existing firm pump capacity of the lift station to the projected PWWF influent into the lift station, based 

on the hydraulic model. The firm capacity of the lift station is the capacity with the largest pump taken out of service. The 

model results presented in Table 4.7 indicate that with the largest pump out of service, the San Bernardino/Mountain 

View lift station is capable of handling PWWF throughout buildout of the system.  

When the pump is in operation, flow through the 12-inch forcemain produces a velocity of 4.2 fps. Flow through the 14-

inch forcemain produces a velocity of 3.7 fps. Both the 12-inch and 14-inch forcemain velocities fall within the 2.5 to 8 

fps velocity requirements listed in Table 4.1.  

Per the design criteria in Table 4.1, the lift station wet well should ideally have sufficient emergency volume to 

accommodate 6 hours of ADWF. Emergency volume is defined as the volume of wet well capacity between the maximum 

high-water level of the wet well (18-ft depth) and lag pump on setting (12-ft depth). As presented in Table 4.8, the existing 

wet well does not meet the design criteria for emergency storage of 6 hours of ADWF; however, in the event of a power 

outage, there is an existing overflow discharge pipe that can convey excess sewage flow from the San 

Bernardino/Mountain View lift station to the San Bernardino Wastewater Facility. Currently, the wet well provides 

approximately 2.5 hours of emergency storage. As development continues, that storage duration is projected to drop to 

approximately 1.5 hours.  

Table 4.7: PWWF San Bernardino/Mountain View Lift Station Capacity Analysis  

Model Scenario 

Timeframe 

Capacity (MGD) Total Capacity Firm Capacity 

PWWF 

(MGD) 

Capacity 

Deficient 

Pump 

No. 1 

Pump 

No. 2 (gpm) (MGD) (gpm) (MGD) 

Existing (2020)  4.0 4.0 5,556 8.0 2,778 4.0 0.41 No 

Near-Term (2030) 4.0 4.0 5,556 8.0 2,778 4.0 0.50 No 

Long-Term (2045) 4.0 4.0 5,556 8.0 2,778 4.0 0.55 No 

Buildout (2070)  4.0 4.0 5,556 8.0 2,778 4.0 0.57 No 

 

  



  

Redlands Citywide Wastewater Master Plan  Page 51 

 

Table 4.8: ADWF San Bernardino/Mountain View Wet Well Capacity Analysis  

Model 

Scenario 

Timeframe 

Total Wet 

Well 

Volume1 

(MG) 

Opera-

tional 

Volume2 

(MG) 

Emer-

gency 

Volume3 

(MG) 

ADWF 

(MGD) 

Required 

Emerg. 

Storage 

Capacity4 

(MG) 

Emerg. 

Volume 

Deficiency 

(gal) 

Duration 

of Emerg. 

Storage 

Provided 

(hrs) 

Capacity 

Deficient5 

Existing (2020)  0.045 0.025 0.02 0.19 0.05 27,500 2.5 Yes 

Near-Term 

(2030) 

0.045 0.025 0.02 0.30 0.08 55,000 1.6 Yes 

Long-Term 

(2045) 

0.045 0.025 0.02 0.32 0.08 60,000 1.5 Yes 

Buildout (2070)  0.045 0.025 0.02 0.33 0.08 62,500 1.5 Yes 

Notes: 
1 Total Wet well volume is based on maximum high-water elevation of 1,087.6 ft indicated on wet well as-built. 
2 Operational volume includes the volume below the lag pump on setting of 12 ft. 
3 Emergency storage is calculated as total wet well volume minus the operational volume. 
4 Required emergency storage capacity is 6 hours of ADWF per Table 4.1 
5 In the event of a power outage, excess sewage above the wet well emergence volume will be discharge to the existing wet well overflow 

pipe. 

 

There may be an opportunity for optimization of this lift station. The City currently operations the pumps at a reduced 

speed (approximately 62.5%), which is not efficient; smaller pumps may be warranted. An optimization study may 

demonstrate opportunities for the City to improve lift station operation and reduce costs.     

4.4.6 Capacity Analysis Summary 

The following Table 4.9 summarizes the existing and projected sewer flows at the wastewater treatment plant under both 

dry and wet weather conditions. 

A summary of the recommended improvements for each phase of capacity evaluation are summarized in Table 4.10 

and shown graphically in Figure 4.17.  Note: Due to model calibration being based only on the WWTP influent flow meter 

rather than system-wide flow monitoring, it is recommended the City conduct a system-side flow program to confirm 

capacity restrictions are occurring.  

Table 4.9: Existing and Projected Sewer Flows 

Year  ADWF (MGD) PDWF (MGD) AWWF (MGD) PWWF (MGD) 

2020 5.8 8.1 6.5 12.0 

2030 6.9 10.4 7.6 12.9 

2045 7.7 10.9 8.4 14.2 

2070 8.0 11.6 8.7 15.0 

 

 

  



  

Redlands Citywide Wastewater Master Plan  Page 52 

 

Table 4.10: Summary of Recommended System Capacity Improvements (All 

Phases)  

Phase 

Project 

ID Location 

Ex. Diameter 

(inch) Distance (LF) 

Recommended 

Upsizing (inch) 

 

 

Existing 

(2020)  

P-1 Cajon St, from Fern Ave to 

Cypress Ave 

 

10 

 

1,350 

 

12 

P-2 Cajon St, south of E Citrus Ave 12 100 15 

P-3 Palmetto Ave to San Bernardino 

Ave, east of Alabama St 

 

24 and 30 

 

3,100 

 

42 

 

Near-Term 

(2030) 

P-4 Brockton Ave at 6th St & Herald 

St 

8 700 10 

P-5 Citrus Plaza Dr, South of San 

Bernardino Ave 

 

24 

 

350 

 

27 

P-6 Nevada St, north of Palmetto 

Ave  

27 1,900 30 

 

Long-Term 

(2045)  

P-7 South Ave, between Garden St 

and Franklin Ave 

 

8 

 

300 

 

10 

P-8 Cajon St, between 600 feet 

north of Highland Ave and 

Cypress Ave 

 

10 

 

2,100 

 

12 

 

Buildout 

(2070) 

P-9 South Ave at Franklin Ave 8 300 10 

P-10 Cajon St, North of Vine St  12 300 15 

TOTAL 10,500 - 

 

 

 

  



 

 

Redlands Citywide Wastewater Master Plan  Page 53 

Figure 4.17:  Recommended Capacity Improvements (All Phases) 

 

SAN BERNARDINO AVE 

SOUTH AVE 

N
E

V
A

D
A

 S
T

 PALMETTO AVE 



 

 

Redlands Citywide Wastewater Master Plan  Page 54 

INTENTIONALLY LEFT BLANK 



 

 

Redlands Citywide Wastewater Master Plan  Page 55 

5 WWTP Process Evaluation 
The City’s collection system conveys raw wastewater to the City’s WWTP for treatment. The plant was originally 

constructed in 1962 and has been upgraded several times, most recently in 2021. At the time of this report, the 

City is in the process of design and construction of another round of major process upgrades at the WWTP to 

improve facility reliability and performance. 

In this section, a high-level WWTP treatment processes evaluation is performed with a focus on near-, mid-, and 

long-term capacity. Individual unit process capacities are evaluated under current loading conditions as well as 

for loadings at the planning horizons detailed in Section 4. Results from the evaluation are intended to assist the 

City to determine potential near-term, long-term, and buildout upgrade needs and operations & maintenance 

(O&M) considerations for the WWTP. Information regarding existing WWTP infrastructure and operating conditions 

was obtained from the record drawings, data provided by the City, the 2020 Task 1 Comprehensive Condition 

Assessment Final Report, and City staff input.  

The section is organized as follows:  

• Process overview 

• Summary of regulatory permits 

• Individual unit process performance evaluation 

• Effective capacity evaluation 

• 72-hour power outage evaluation 

• Potential sites for future WWTP expansion 

• Cost benefit analysis for the use of digester gas and landfill gas in cogeneration system 

5.1 Process Overview  

The City of Redlands WWTP system provides for the collection, treatment, and disposal of municipal sewage. The 

system was constructed in 1962 and the most recent facility rehabilitation occurred in 2003. The WWTP has a 

permitted annual average flow of 9.5 million gallons per day (MGD). Currently, the WWTP operates two parallel 

treatment systems, a membrane bioreactor (MBR) process with the capability to produce up to 6.0 MGD of 

recycled water and a conventional activated sludge (CAS) process with a capacity of 3.5 MGD. Typical influent 

average daily flow is approximately 6 MGD. 

The WWTP treatment process consists of preliminary, primary, secondary treatment (conventional activated 

sludge system and MBR), chlorine contact disinfection used only for the MBR system to achieve disinfected 

secondary 2.2 recycled effluent, as defined by the California Code of Regulations Title 22. The MBR secondary 

effluent is provided to the Mountainview Power Company to serve as recycled water for cooling towers and to a 

nearby landfill for dust control. Effluent is also used by other approved downstream users for irrigation and 

agricultural users. Excess recycled water is sent to the effluent pump station and co-mingles with the secondary 

CAS effluent before being discharged to the percolation ponds. The secondary CAS effluent is discharged to 

percolation ponds without being disinfected. Sludge wasted from the primary and secondary clarifiers, is 

thickened in Dissolved Air Floatation Tanks (DAFTs), digested in anaerobic digesters, and then dewatered using 

centrifuges. The WWTP process flow diagram and site layout are shown in Figure 5.1, Figure 5.2 and Figure 5.3, 

respectively. 



  

Redlands Citywide Wastewater Master Plan  Page 56 

 

 

Figure 5.1: Liquids Process Flow Diagram 

 Courtesy of Task 1 Comprehensive Condition Assessment Final Report, October 2020. 

 

 

Figure 5.2: Solids Process Flow Diagram. 

Courtesy of Task 1 Comprehensive Condition Assessment Final Report, October 2020. 



  

Redlands Citywide Wastewater Master Plan  Page 57 

 

Figure 5.3: Existing WWTP Site Layout. 

5.1.1 Previous Studies 

The project team was provided with the following previous report, record drawings, and other relevant records from the 

City for review. Table 5.1 details the name, brief description, and year of the previously completed study. 

Table 5.1: Summary of Previous Report 

Document Name Description 

City of Redlands:  

Task1 Comprehensive 

Condition Assessment 

Final Report 

 

Year Completed: 2020 

Contents: In October 2020, the City performed a comprehensive condition assessment 

evaluation of the wastewater treatment unit operations, equipment, aboveground pipelines, 

electrical, instrumentation and controls, structural, civil, and subsurface utilities components of 

the WWTP. The assessment identified key treatment process performance parameters and 

capacities, as well as the remaining lifetime of the existing unit treatment processes before 

preforming any major upgrades. Additionally, it was determined that the conventional treatment 

process will be phased out and the MBR system will be expanded during the second phase of 

plant upgrades. 

 



  

Redlands Citywide Wastewater Master Plan  Page 58 

 

5.2 Summary of Regulatory Permits 

The WWTP is regulated by two sets of permits: the Waste Discharge and Producer/User Water Recycling 

Requirements (WDRs), Board Order No. R8-2006-0008 and Mountainview Power Company Discharge 

Requirements. The WDR permit includes discharge requirements for conventional effluent which is discharged to 

the percolation ponds as well as for the reclaimed effluent used for recycled water by the Mountainview Power 

Company. The Mountainview Power Company imposes additional requirements for recycled water which are 

stricter than the WDR recycled water requirements. The WDR and Mountainview Power Company permits are 

detailed in Table 5.2 and Table 5.3, respectively. 

Table 5.2: Conventional and Recycled Water Effluent Discharge Requirements 

Parameter Units 

Conventional 

Effluent 

Recycled 

Water1 Notes 

BOD5 

mg/L 30 20 Avg. Monthly 

mg/L - 30 Avg. weekly 

TSS 

mg/L 30 20 Avg. monthly 

mg/L - 30 Avg. weekly 

pH std units 6-9 6-9 

Instantaneous min. - 

Instantaneous max. 

TDS mg/L 

440 or water 

supply + 250 440 -  

TIN mg/L 10 - 

12-month flow weighted running 

avg. 

Turbidity 

NTU - 0.2 

More than 5% of the time in any 

24-hr period 

NTU - 0.5 Any time 

Coliform 

MPN/100 mL - 2.2 Weekly avg. 

MPN/100 mL - 23 

More than one sample in any 30-

day period 

MPN/100 mL - 240 Any time 

CCB CT mg-min/L - 450 - 

CCB Modal 

Contact time min - 90 Peak dry weather design flow 
Notes: 
1  Based on City of Redlands Wastewater Treatment Plant “Task 1 Comprehensive Condition Assessment Final Report – 

October 2020” 

  



  

Redlands Citywide Wastewater Master Plan  Page 59 

 

Table 5.3: Mountainview Power Company Discharge Requirements 

Parameter Units 

Recycled 

Water1 Notes 

BOD5 

mg/L <5 90% of the time 

mg/L <10 100% of the time 

TSS 

mg/L <2 90% of the time 

mg/L <5 100% of the time 

pH mg/L 6-8.5 Instantaneous Min. - Max. 

TDS mg/L <500  - 

NH3-N 

mg/L <1 90% of the time 

mg/L <2 100% of the time 

TIN mg/L <12  - 

COD 

mg/L <35 90% of the time 

mg/L <45 100% of the time 

PO4 

mg/L <4 90% of the time 

mg/L <5 100% of the time 

Silica 

mg/L <25 90% of the time 

mg/L <30 100% of the time 

Coliform 

MPN/100 mL 2.2 Weekly Avg. 

MPN/100 mL 23 More than one sample in any 30-day period 

Chlorine 

residual 

mg/L 0.5 Min. 

mg/L 5 Spiking 

Temperature degrees F <90  - 
Notes: 
1 Based on City of Redlands Wastewater Treatment Plant “Task 1 Comprehensive Condition Assessment Final Report – 

October 2020” 

5.3 Process Performance and Capacity Evaluation 

This section summarizes individual unit process performance and capacity. Unit process performance is 

evaluated by analyzing process flowrates and water quality data and comparing the data to both plant design 

criteria and typical industry ranges. In addition, process capacities and deficiencies at current and future 

conditions are evaluated to identify plant reliability. 

5.3.1 Individual Unit Process Performance  

A process performance overview for the WWTP is provided in Table 5.4. Average values of the data are provided 

as available, along with design criteria, M&E typical ranges, and regulatory limits. Data was obtained between 

September 2019 and August 2020 unless otherwise noted. Design criteria were taken from the process capacity 

evaluation performed by Parsons in October 2020. 

 

 

 



  

Redlands Citywide Wastewater Master Plan  Page 60 

 

Table 5.4: Redlands WWTP Process Performance Summary 

Parameter Units 

Value  

Metcalf & Eddy 

Typical Range 

Regulatory Limit for 

Conventional 

Effluent 

WWTP in 

Operation 

Design 

Criteria1 

Plant Influent 

Total Plant Influent Flowrate MGD 6.0 9.5 - - 

Influent COD mg/L - 863 600 – 900 - 

Influent tBOD  mg/L - 382 200 – 400 - 

Influent BOD5 mg/L 302 344 200 – 400 - 

Influent TSS mg/L 293 391 195 – 389 - 

Influent VSS mg/L - 340 - - 

Influent Ammonia mg/L 40 50 12 – 45 - 

Influent TKN mg/L 61  76 20 – 75 - 

Influent Alkalinity mgCaCO3/L - 305 200 - 

Primary Treatment 

COD Removal % - 40% - - 

Primary Effluent BOD mg/L 234 - - - 

BOD Removal % 22% 33% 20 – 40 - 

Primary Effluent TSS mg/L 100 - - - 

TSS Removal % 65% 65% 45 – 65 - 

Primary Effluent Ammonia mg/L 36 - - - 

Ammonia Removal % - 

5% of 

VSS 

removed - - 

Conventional Aeration Basins 

Influent Flowrate MGD 3.3 3.5 - - 

RAS Flowrate gpm 2,200 

1,800 - 

2,200  - - 

Secondary Effluent BOD mg/L 13 - <30 - 

Secondary Effluent TSS mg/L 9 - - - 

MLSS mg/L 2,200 3,000 2,000 – 4,000 - 

SVI mg/L 161 - - - 

Ammonia mg/L <1  - <3 - 

Nitrate mg/L <9  - - - 

TIN mg/L <10  - - - 

Dissolved Oxygen (DO) mg/L - - 1.5 – 2 - 

MBR 

Influent Flowrate MGD 2.8 6 - - 

BOD mg/L 2.1 - - - 

TSS mg/L 0.4 - - - 

MLSS mg/L 7,800 8,000 

6,000 – 

10,000 - 

SVI mg/L - - - - 

Ammonia-N mg/L <1  - - - 

Nitrate mg/L <8  - - - 

TIN mg/L - - -   



  

Redlands Citywide Wastewater Master Plan  Page 61 

 

Table 5.4: Redlands WWTP Process Performance Summary 

Parameter Units 

Value  

Metcalf & Eddy 

Typical Range 

Regulatory Limit for 

Conventional 

Effluent 

WWTP in 

Operation 

Design 

Criteria1 

Secondary Clarifiers 

Sludge Blanket ft - 2 - - 

Chlorine Disinfection for MBR 

Flowrate MGD 2.8 6.6 - - 

Chlorine Residual (Plant 

Effluent) mg/L - - - 0.5 / 5 

MBR Turbidity NTU <1.0 - - 2 / 5 / 10 

Effluent to Percolation Ponds (CAS) 

Effluent Flowrate MGD 3.3 3.5 - - 

Effluent TSS mg/L 8.8 - 30 / 45 30 

Effluent VSS mg/L - - - - 

Effluent COD mg/L - - - - 

Effluent BOD5  mg/L 13.5 - 25 / 40 30 

Effluent NH3 mg/L 1.8     - 

pH std units - - 6.0 – 9.0 6.0 – 9.0 

Effluent TDS mg/L - - - 

440 or water supply 

+250 

Effluent TIN mg/L - - - 10 

Turbidity NTU - - 

75 / 100 / 

225 - 

Reclaimed Effluent from MBR (to Mountainview Power Plant)  

Effluent Flowrate MGD 0.9  1.7 - - 

TSS mg/L 0.4 1 - <2 / <5 

TOC mg/L - 5 - - 

COD mg/L - 10 - <35 / <45 

BOD mg/L 2 2 - <10 

Ammonia-N mg/L 0.2 0.04 - <1 / <2 

Nitrate mg/L - 8.2 - - 

TIN mg/L - 8.2 - <12 

PO4-P mg/L - 1.2 - - 

Silica mg/L - 22.5 - <25 / <30 

PO4 mg/L - 3.6 - <4 / <5 

Turbidity NTU - 0.1 - 2 / 5 / 10 

Solids Thickening (DAFTs) and Dewatering (Centrifuges) 

Primary DAFT Thickened Solids % 1.4 - Up to 2 - 

WAS DAFT Thickened Solids % 4.4  - Up to 2.5 - 

Dewatering Cake Solids % 18 - 10 – 35 - 

Anaerobic Digesters 

Digester Feed Flow (avg. 

combined) gpd 38,368 - - - 

Primary Digester Temperature degrees F 95-105   - - 



  

Redlands Citywide Wastewater Master Plan  Page 62 

 

Table 5.4: Redlands WWTP Process Performance Summary 

Parameter Units 

Value  

Metcalf & Eddy 

Typical Range 

Regulatory Limit for 

Conventional 

Effluent 

WWTP in 

Operation 

Design 

Criteria1 

Primary Digester HRT days 

13-26 

(varies) 14.5 

15 days for 

Sludge Class B - 

Primary Digester VSS  Ib/d 5,815 - - - 

Primary Digester TS % 0.02 - - - 

Primary Digester Alkalinity ppm 3,679.5 - - - 

Primary Digester Volatile Acid / 

Alkalinity - 0.01 - - - 

Biogas Production ft3/d 92,150  - - - 

Specific Gas Production ft3/lb VSS - - 12 – 18 - 
Notes: 
1 Based on City of Redlands Wastewater Treatment Plant “Task 1 Comprehensive Condition Assessment Final Report – October 2020” 

The WWTP operating parameters are shown in Table 5.5. 

Table 5.5: Redlands WWTP Operating Parameters 

Parameter Units 

WWTP 

Operation 

Design 

Criteria 1 

Metcalf & 

Eddy Typical 

Range 

Preliminary Treatment 

Number of Bar Screens Online # 2 of 2 - - 

Avg. Design Flow per Bar Screen MGD 3 4.8 - 

Number of Grit Chambers Online # 2 of 2 - - 

Avg. Flow per Grit Chamber MGD 3 9.5 - 

Grit Chamber Detention Time (Peak) min 2.1 2.4 2-5 

Airflow per Grit Chamber SCFM/LF - - 3-8 

Air Supplied to Each Chamber SCFM/each 38 38 - 

Raw Sewage Lift Station Pumps Online # 3 of 4 - - 

Capacity, each gpm - 4,200 - 

Primary Treatment  

Number of Clarifiers Online # 4 of 4 4 of 4 - 

Avg. Flowrate MGD 6 9.5 - 

Clarifier 1 & 2 Surface Overflow Rate 

(ADWF)1 gpd/ft2 693 1,100 800-1200 

Clarifier 3 & 4 Surface Overflow Rate 

(ADWF)1 gpd/ft2 480 760 800-1200 

Primary Sludge Thickness ft - 2-3 5-9 

Avg. Primary Sludge Flow gpm 20 - - 

Conventional Aeration Basins 

Number of Aeration Basins Online # 6 of 6 6 of 6 - 

Avg. Flowrate MGD 3 3.5 - 

MLSS  mg/l 2,200 3,000 

2,000-

4,000 



  

Redlands Citywide Wastewater Master Plan  Page 63 

 

Table 5.5: Redlands WWTP Operating Parameters 

Parameter Units 

WWTP 

Operation 

Design 

Criteria 1 

Metcalf & 

Eddy Typical 

Range 

MLVSS mg/l 1,600 2,400 

1,600-

3,200 

Total Conventional Volume MG 1.01 1.01 - 

Anoxic Percentage of Total Volume % 25 25 20-40 

Avg. MCRT days 14.5 7.2 3-15 

F:MTOTAL (MM BOD) 

lb BOD/lb 

MLVSS/d - 0.33 0.2-04 

F:MTOTAL (Avg. BOD) 

lb BOD/lb 

MLVSS/d - 0.28 0.2-0.4 

Secondary Clarifiers 

Number of Clarifiers Online # 3 of 3 - - 

Side Water Depth ft 15 15.0 11-20 

Surface Overflow Rate (ADWF)  gpd/sf 147 183.0 400-700 

Solids Loading (ADWF) lb/ft2/h 9 14.8 24-36 

Avg. RAS Flow gpm 2,200 - - 

Avg. WAS Flow gpm 50 35 - 

MBR 

Number of Tanks Online # 6 of 6 - - 

MLSS mg/l 7,800 8,000 

8,000-

12,000 

MLVSS mg/l 6,240 6,400 

4,800-

8,000 

Avg. Flowrate MGD 2.8 6 - 

Total MBR Aeration Volume MG 1.01 1.01 - 

Anoxic Percentage of Total Volume % 25 25 20-40 

Avg. MCRT days 22 11 3-15 

F:MTOTAL (MM BOD) 

lb BOD/lb 

MLVSS/d - 0.21 0.2-04 

F:MTOTAL (Avg. BOD) 

lb BOD/lb 

MLVSS/d - 0.18 0.2-0.4 

Avg. RAS Flow gpm 8,290 - - 

Avg. WAS Flow gpm 60 60 - 

CHLORINE CONTACT BASINS 

Number of Tanks Online # 1 of 1 - - 

Total Volume MG 0.56 0.56 - 

Avg. Flowrate MGD 2.8 6.6 - 

MBR Modal Contact Time  min - 120 - 

MBR Contact Time mg-min/L 450 450 - 

DAFT  

Number of DAFT # 2 of 2 - - 

WAS Solids Loading Rate lb/ft2/h - 0.962 Up to 2 

PS Solids Loading Rate lb/ft2/h - 1.712 Up to 2.5 

ANAEROBIC DIGESTERS 



  

Redlands Citywide Wastewater Master Plan  Page 64 

 

Table 5.5: Redlands WWTP Operating Parameters 

Parameter Units 

WWTP 

Operation 

Design 

Criteria 1 

Metcalf & 

Eddy Typical 

Range 

Number of Primary Digesters2 # 3 - - 

Primary Digester Volume (combined) MG 0.99 0.99 - 

Number of Secondary Digesters # 1 of 1   

Secondary Digester Volume MG 0.26 0.26 - 

Primary Digesters HRT d 13-26 (varies) 14.5 15-20 

Primary Digester VS Loading Rate Ib VS/cf-d - 0.19 Up to 0.2 

Secondary Digester HRT d - 3.80 - 

Secondary Digester VS Loading Rate Ib VS/cf-d - 0.49 - 

Temperature F 95-105 - 85-100 

Estimated Volatile Solids Destruction % 0.3 0.5 - 

Avg. Gas Production ft3/d 92,150 - - 

Specific Gas Production ft3/lb VSS - - 12-18 

CENTRIFUGE 

Number of Centrifuges 1 # 1 of 2 - - 

Digested Sludge Flow gpm 1751 190 - 

Solids Loading Rate  lb/hr - 2150 - 
Notes: 
1 Based on “Task 1 Comprehensive Condition Assessment Final Report – October 2020” 
2 There is two-stage digestion process. The first stage consists of 3 primary digesters and the second stage consists of a secondary digester 

used as a holding tank 

 

5.3.2 Effective Capacity  

Effective process capacity and potential deficiencies at current and future conditions are summarized in Table 

5.6. The assessment of the existing capacity of all unit operations and components of the WWTP and design 

criteria are based on past studies, record drawings, review of current operations, and flow model output (see 

Section 4).  

Table 5.6: Redlands WWTP Effective Capacity 

Unit Process 

Avg. Flow Projections (MGD) 

ADF 

Permitted 

Capacity  

Current 

(2019-

2020) 

Near-

Term 

(2030) 

Long-Term 

(2045) 

Buildout 

(2070) 

Headworks 9.5 6 7 7.8 8.1 

Raw Sewage PS 9.5 6 7 7.8 8.1 

Primary Clarifiers 9.5 6 7 7.8 8.1 

Peak Ponds (Flow Equalization) 9.5 6 7 7.8 8.1 

Aeration Basins (CAS) 3.5 3.25 3.25 3.25 3.25 

Aeration Basins (MBR) 6 2.8 3.8 4.6 4.9 

Fine Screens (not existing) - - - - - 

MBR System 6 2.8 3.6 4.4 4.8 



  

Redlands Citywide Wastewater Master Plan  Page 65 

 

Table 5.6: Redlands WWTP Effective Capacity 

Unit Process 

Avg. Flow Projections (MGD) 

ADF 

Permitted 

Capacity  

Current 

(2019-

2020) 

Near-

Term 

(2030) 

Long-Term 

(2045) 

Buildout 

(2070) 

Chlorine Contact Tanks 6.6 2.8 3.6 4.4 4.8 

Recycled Water PS 6.6 1.8 - - - 

Effluent PS 9.5 6 7 7.8 8.1 

Percolation Ponds (TBD) - - - - - 

DAF Thickeners 9.5 - 7 7.8 8.1 

Digesters 9.2 - 7 7.8 8.1 

Centrate Management (TBD) - - - - - 

Centrifuges (TBD) - - - - - 

Digester Gas Facilities (TBD) - - - - - 

5.4 72-Hour Power Outage Evaluation  

This section describes a 72-hr power outage evaluation, indicates the potential deficiencies in WWTP structure, 

and provides operational strategies to mitigate plant failure in case of an outage. 

5.4.1 Existing Backup Power Generators  

The City has an existing 1,250 kW diesel-powered backup generator on standby to meet WWTP power demand 

during a power outage. According to the 2020 Comprehensive Condition Assessment Report, the existing standby 

generator was installed in 2015. Based on the information provided by the City, the standby generator can supply 

100% of the plant’s electrical services at 100% load in case of an emergency or power outage. Historically, the 

longest continuous usage of the backup generator has been no longer than 8 hours. During the longest event, 

centrifuges were not in operation, so electrical load was not at 100%.  

5.4.2 Existing Protocols 

Currently there is a written Standard Operating Procedure (SOP) for plant describing how to operate and maintain 

the facility in emergency working conditions during a 72-hr power outage. The existing SOP can be found in 

Appendix B. 

5.4.3 Existing Operational Challenges 

Based on the City’s operations experience, the list of anticipated key operational challenges and issues in the 

event of a 72-hr power outage is described below: 

• Possible wasting to beds due to the load on the generator being unable to support centrifuge operation 

• Maintaining blower operations for MBR & Conventional process 

• Maintaining process control 

• Telemetry problems 

• Valve functioning 

• Running SCADA 



  

Redlands Citywide Wastewater Master Plan  Page 66 

 

• Drainage of UPS batteries for power to computers, PLC, SCADA, & HMI  

• Maintaining generator & fuel supply 

• Maintaining sodium hypochlorite disinfection dosage 

• Lighting at night 

• Maintaining adequate temperatures for digesters during winter season 

5.4.4 Mitigation Strategies 

• Install CHP/cogeneration system to provide onsite, back-up generated electricity in order to support 

facility needs during a power outage and also offset energy costs during normal operations.  

• Install solar panels with battery storage to provide sustainable power source to support energy needs 

during a power outage and offset energy costs during peak demand time operations.  

• Utilize waste heat from CHP for process heat (i.e. hot water, steam, and other types of process heat) to 

supplement temperature for digesters. This could potentially decrease system operation time and 

increase digester efficiency, as well as save energy. 

5.5 Potential Sites for Future WWTP Expansion 

This section details potential sites which may be used for any future WWTP expansion, which is either detailed in this 

report or may be suggested in the future. These sites are identified by letters (A-F) in Figure 5.4. This includes areas for 

MBR expansion, EQ basin expansion, a contractor staging zone, onsite recycled water storage, and a cogeneration 

system. 



  

Redlands Citywide Wastewater Master Plan  Page 67 

 

Figure 5.4: Potential Areas of Expansion 

 

5.6 Cogeneration Cost-Benefit Analysis 

The purpose of this section is to evaluate the potential of using WWTP-generated biogas for onsite power 

generation utilizing a pre-packaged, containerized CHP/cogeneration system. A 20-year life-cycle cost analysis on 

the use of landfill and digester-produced gas for cogeneration is presented. A comparison is made between 

baseline and cogeneration operating costs under a normal (90% operational usage) and a worst-case (75% 

operational usage) scenario, although the focus is on the worst-case scenario. The life-cycle cost analysis finds 

that cogeneration is more cost-efficient under projected higher electricity rates even in the worst-case scenario. 